

TEST REPORT

DATE: 01-14-2025

TEST NUMBER: 0313881

CLIENT	Urban Surfaces
--------	----------------

TEST METHOD CONDUCTED	NALFA 3.8 Dimensional Tolerance Measurements
-----------------------	--

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Timber Haus
CONSTRUCTION	8mm + 1mm Eco Pad Laminate Water Resistant
BACKING	1mm Eco Pad

GENERAL PRINCIPLE

The submitted laminate planks were measured and checked for dimensional tolerances. The actual measurements are listed along with the listed NALFA tolerances for each dimension. The range determined is as reported in the results section.


TEST RESULTS

DIMENSION	AVERAGE	RESULT
Length	1383.15 mm	0.16 mm
Width	193.27 mm	0.11 mm
Thickness	11.04 mm	0.08 mm
Squareness	0.16 mm	0.18 mm
Straightness	0.14 mm	0.15 mm

*** Meets NALFA specified criteria for usage Levels 1, 2, 3 and 4.**

	NALFA REQUIREMENTS for Class 1	NALFA REQUIREMENTS for Class 2, 3, 4
Length	.60 mm (.020 inch)	.50 mm (.020 inch)
Width	.20 mm (.008 inch)	.20 mm (.008 inch)
Thickness	.50 mm (.020 inch)	.50 mm (.020 inch)
Squareness	.20 mm (.008 inch)	.20 mm (.008 inch)
Straightness	.30 mm (.012 inch)	.30 mm (.012 inch)

APPROVED BY:



This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.